

# Prüfzertifikat

Nr. 32031



Firma Beijersbergen & Partners BV  
Basicweg 11B  
3821 BR Amersfoort  
The Netherlands

Produkt PerfectCloth WX-5510

Im Rahmen des Fogra-Standardwaschvliestests wurden die Produkteigenschaften u. a. durch folgende Versuche ermittelt und beurteilt:

1. Druckversuch an einer Bogenoffsetdruckmaschine mit automatischer Wascheinrichtung (Heidelberg Speedmaster XL 75) zur Bestimmung des Restlösemittelgehalts im Druck nach dem Waschen.
2. Laborversuche zur Bestimmung der Abriebfestigkeit, Zugfestigkeit, Totaldehnung und Staubneigung.

Ergebnis Die Prüfergebnisse sind im Gutachten 31800 vom 21. Februar 2018 dokumentiert.

Das Produkt „PerfectCloth WX-5510 “ erfüllt die Anforderungen des Fogra-Standardwaschvliestests.

Gültigkeit 28. Februar 2023

A handwritten signature in blue ink, appearing to read "W. Rauh".

Dr. Wolfgang Rauh  
München, 04. April 2018



Standard Wash Cloth Test | 32031

# Test Certificate

No. 32031



Company Beijersbergen & Partners BV  
Basicweg 11B  
3821 BR Amersfoort  
The Netherlands

Product PerfectCloth WX-5510

The product properties were examined and evaluated using the following tests, which are part of the Fogra standard wash-cloth test:

1. Printing trials on an offset sheet-fed printing press, including an automatic washing and cleaning system (Heidelberg Speedmaster XL 75). Analysing the solvent residue in the printed sheet after washing.
2. Laboratory tests investigating the abrasion resistance, tensile strength, total elongation and presence of loose particles.

Result The testing results are documented in the Technical Report 31800 of 21<sup>st</sup> February 2018.

The product „PerfectCloth WX-5510“ fulfils the specifications of the Fogra standard wash-cloth test.

Validity 28<sup>th</sup> February 2023

A handwritten signature in blue ink, appearing to read "W. Rauh".

Dr Wolfgang Rauh  
Munich, 04<sup>th</sup> April 2018



Standard Wash Cloth Test | 32031